have
Z01 The products covered by thiz inspaction document ars certified by Tats Stes! UK Limited and comply with the mquirements of the Order Acknowledgement.

'I’ ™ Tata Steel UK Limited o oz | 27/07/23 -~
Tolophone: + 4 (0) 1429 266511 INSPECTION CERTIFICATE W 5507233070457
20" HF Ml Email: tubesal >pe.com
TATA Brenda Road Rt EN10204 Type 3.1 e
Hartispool Cleveland UK T$23 2EG Page No. 01 04
el A TSR e CX433545 wons 9934 .
TATA INTERNATIONAL METALS
{AMERICAS) LIMITED Castomer et Ho. P/0: PUR3002130. OF 30/MAR/23 Ad7|
475 NORTH MARTINGALE ROAD Broduet Deserintion 501503
SUITE 400 HIGH E'REQU'ENCY INDUCTION WELDED STEBL TUBES TO API 5L PSLZ 46TH
SCHAUMBURG EDITION GRADE X65M. MEETS THE REQUIREMENTS OF EN ISO 15156-2 / HACE
ILLINOIS 60173, USa MRO175 ANNEX A.2 AND EN ISO 17945 / NACE MR0O1O3 13.1.1.
Quality Management System
Approved 1o iSO 9001
MADE IN UK
L=longitudinal TsTransverse BaBody WeWeki KVwCharpy V-Notch  Hi=Hardness Vickers{10KgLoad}) DT=Drop Weight Toar Test
BEE BEYHYE - - rﬁymnhvnt s = nets Tosts - gnﬁmﬁakm}‘m 13
- H Tat 6%5 = %‘ T
,mn Nu?‘bor Product Dimenslons CastHeat Pipe No. g':g g’ m Ei"s?“ P:{‘;’;”m coz S0 Tomp v 1 Ci2 BASIC OXXGEN STEEL —
" Fioces ’ Re Rm Type D02-D98
{in} {psh) {psi) 2N tpsl) {ram} i) | Ftlb i Ftlb
Other Tosts
STEELMAKE/COIL ROLL: TATA STEEL UK
COUNTRY OF MELT AND POUR = UK
FLATTENING TEST SATISFACTORY
ULTRASONIC TESTS SATISFACTORY
TENSILE TEST PIECE: RECTANGULAR
330MM X 38.1MM X ACTUAL WALL THICK
BODY CVN:20FT-LB AVE / 15FT-LB IND
{MIN) OR REDUCED IN PRCPORTICN IF
SUBSIZE.
UT REF INDICATOR:OD/ID LONGITUDINAL
NOTCHES N10.
WELD SEAM NORMALISED S00C MIN.
CE (PCM): 0.25% MAX IF C=< 0.12%
CE {IIW): 0.43% MAX IF C> 0.12%
c71c88 Analysis % o SI | MN P S CR M0 NI AL B cU N [05-% NB SN TI v CEV PCM
st FS.
7¥23109 LADLE; .11 .2671.48 .013| .003 | .029 .001 .018 .041 | .0003 .017 | .0057 .001 | .050 { .016 | .002 { .055 | .38 <21
7T23109 PROD .12 ,307.60 ,011} .002 | .028 .001; .017 .054 | .0004 .013 0071 .001 ; .048  .013 | .002 | .054 | .40 ~22
7723109 PROD .11 .2911.5% .012] .002 | .028 .001 .C18 .045 | .0003| .016 0053 .001 | .050 | .015 | .002 | .054 | .40 .21
Code Numbers in accordance with EN mu {rou oveded) cs&uxc:\ marking under(thPR 305/2011/EU and 8., 2018 No. 458 own on Hartlepool 20 DAVID EVANS 202
Mhrmonswlhxsdocum its usa fol affixed sccording o hanmonized standa: 0-1 & EN 18218-1 only. Section Manager Technical ADS
Isification of documents and bo snbioclwcrimhu(iurkdk:bon H-m.poouo'mummcys ysten complies with Annex 1 para 4.3 of 2014/8%/EU {PED) and 8.1, 2018 No. 1108. This document has been prepared by =
Nots - only tubes in sccordance with EN 10217 (TR1 grades ap of ity with the PED, ar systom and Is valid without signatura.

comput
18 Grosvancr Place London SWHX 7HS Company Reg.No.02280008.
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Z01 The preducts covered by this inspection document are certified by Tata Steel UK Limited and comply with the requirements of the Order Acknmhdgm

. . At Date 27/07/23 20z
' ADZ
Tata Steel UK Limited o +44 (0) 1420 260611 INSPECTION CERTIFICATE — o
TATA 20" H.F.1 Ml Email: tubesalesUK@tatasteelsurope.com EN10204 Tvpe 3.1 " 280/2330/0427
Brenda Road ype 9. Py
Hartlepool Cleveland UK 7525 2EG Page No. 02 04
Customer A0S Tata Stee! Reuu.sam CXMA33545 ., 9934 208
TATA INTERNATIONAL METALS
(AMERICAS) LIMITED Liistomer Urier Wo. P/0O: PUR3002130. OF 30/MAR/23 A9T)
475 NORTH MARTINGALE ROAD m‘&g@m o Ean
SUITE 400 HIGH QUENCY INDUCTION WELDED STEEL TUBES TO API 5L PSL2 46TH
SCHAUMBURG EDITION GRADE X65M. MEETS THE REQUIREMENTS OF EN ISO 15156-2 / NACE
ILLINOIS 60173, USA MR0O175 ANNEX A.2 AND EN ISO 17945 / NACE MR0O103 13.1.1.
Quality Managament Systom
Approved to IS0 9001
MADE IN UK
L=longitudinal T=Traniverse B=Body WeWeld KV=Charpy V-Notch HV=Hardness Vickers(10Kg Load}  DT=Drop Weight Tear Test
BOF BOEETY BEY - =t Tenaie Test - S x:‘m ac;r_rlsgip_\-u Tosts s ‘c»&!mm{hgﬁms T
] ¥ T E 7 To3
fom il Preduct Dimensians Coxtftimat PlpaNo.  ioys|Sieas ;’;ﬁ;m Fiong prganre | %2 1&0 e Tomp |Varias| Aue SOSIC oG SIERU e
"} Feces i s Type Do2 D9
{in} {psi) (psl) N (psi) (mm) | (€} | Filb | Fith S
14 47 20.000IN OD X 0.500IN 7T23109 | 2613610 W 105878 2940 T RV 10 Qf 74 | 66| % SHEAR = (080:075:085 = 080
42" 0v-43" 0" 2015' 1v T 10.0 B 57
B | 69908 S7030| 28] SECS 69
T | RATIO .72 T KV| 10 | -48 32| 38 % SHEAR = 015:020:020 = 018
B 39
41
14 27 £0.000IN OD X 0.500IN 7723110 | 2612506 |W 1098358 2840 T KV, 10 00 60| 68 % SHEAR = 080:0380:0985 = 088
42°' 0°-43' @g» 1158’ 2= T 10.0 B 64
B | 80351} 99496| 25| SECS 73
T | RATIO .81 T KV 10 | -4% 28| 28 % SHEAR = 015:020:015 = 017
B 38
21
C71-C98 Analysis % c SI | My P 8 CR MO NI AL B CcuU N Ca NB SN TI v CEV PCM
T e,
7723110 LADLE] .12} .3131.50 .015; .003 | .02% .002 .017 .053 | .0003 .013 | .0053 .002 ; .052 { .015 ; .003 | .054 ! .39 .22
7T23110 PRCD .12| .3031.56 .013} .001 | .022 .002 .018 .056 | .0003 .012 | .0047 .001 | .048 | .014 | .002 | .052 { .39 523
7T23110 PROD 32 .3031.56} .013] .002 | .022] .002 .018 .057 | .0004 .012 | .0048 .001 A .049 | .014 | .002 | .052 | .39 .21
7723111 LADLE; .11} .291i1.4% .012; .004 | .03% .001 .018 .032 | .0002 .017 { .0053 .002 | .050 | .015 | .001 | .050 | .37 .20
7T23111 PROD .10 .2681.55 .012; .002 | .017 .002 .018 .048 | .0003 .014 | .0054] .001 | .044 | .014 | .002 | .046 | .38 .20
7T23111 PRCD .10; .2711.56 .012{ .002 | .018 .002 .018 .047 | .0003 .014 | .CO50{ .001  .045 | .014 | .002 | .046 | .38 .20
Coda Numbers in accordance with EN 16168 (seo overieaf). SE & UKCA marking under the CPR 3052011/E and S 2019 No. 456 respectively shawn on Hartlepool 20 DAVID EVANS 202
Alterations o this downmarmuuicroﬁ-rpmdumshllbcrwgtnhd mll(lmptcban docitments any EN 10270-1 & EN 18219-1 only. n Manager Technical ADS
== falsHication of documents and be subject o criminal jurisdiction Harttepood 20" mill munysym s with Annex 1 pmuufzowweu (PED) and 8., 2016 No, 1105, This document has pry bya
Note - onty tabes in accordance with EN wmmn rades. have = pi ity with the PED. computer syatem and is valid without signature.

18 Grosvenor Placa London SWHX 7HS Company Reg.No.02233000.



i a1 Paw 27/07/23 262
K02
Tata Steel UK LM 11ppnone .48 0 1420 20611 INSPECTION CERTIFICATE B -
AT 20" H.F.1 Mill Email: tut K@t pe.com EN10204T 3.1 - 280/2330/0427
TA A Brenda Road Ype ol biore
Hartlepool Cleveland UK TS25 2EG Page No. 03 04
Customer A8 menﬂ.m.w eXMa33545 o, 9934 A0S,
TATA INTERNATIONAL METALS
{AMERICAS) LIMITED Customer Onler M. P/0: PUR3002130. OF 30/MAR/23 o7
475 NORTH MARTINGALE ROAD PR TR
SUITE 400 HYCH FREGUENCY INDUCTION WELDED STEEL TUBES TO APT 5L PSL2 46TH BB
SCEAUMBURG EDITION GRADE X65M. MEETS THE REQUIREMENTS OF EN ISO 15156-2 / NACE
ILLINOIS 60173, USA MRO175 ANNEX A.2 AND EN ISO 17945 / NACE MR0O103 13.1.1.
Quatity Managemen? System
Approved to IO 5001
MADE IN UK
L=longitudinal  T=Transverse BsBody WeiWekd KV=Charpy V-Notch HV=Hardness Vickers{10Kg Load)  DT=Drop Weight Tear Test
23] BECETY Y - . Tasie Test o clm H Sat .mmmim ProcesE (44
¥ [ [ 1
tm Number Product Dimensions CastiHoat Pipe No. Soaften mﬁ clong ol B 5 A N = BASIC OXYGEN STEEL —
" Pleces . = Re Rm Type DO2-D99
{in} {psh {psh) 2N {psi) {mm) {C} | Ftid [ Ftlb
Other Tests
14 24 20.000IN OD X 0.5001IN 7T23111 | 2613305 |W 105152 2940 T Kv| 10 00 87 | 83 % SHEAR = 100:090:095 = 095
k2’ O"-43' O™ 1030°' 9* T 10.0 B 84
B | 78810 85435 25 SECS 79
T | RATIY .82 e KV| 10 | -46 481 47. % SBEAR = 060:070:040 = 057
B 52
42
14 40 RO.0COIN OD X 0.500IN 7123889 | 2915307 |W 100366 2940 T Xv| 10 00117 1119 % SHEAR = 100:100:100 = 100
K2' O"-43' 0" 1718' 8" T 10.0 B 1125
B | 71068| 92534 32! SECS 117
T | RATIO .77 i XV, 10 | -46106 {105 % SHEAR = 100:100:100 = 100
B 97
112
C71-C99 Anatysis % {04 ST | MN P S CR MO NI AL B CU N CaA NB SN TI v CEV PCM
Lant Koo
7'5‘23899 LADLE] .10; .29¢1.4%5 .017} .002 | .01 .001] .017 .051 0003 .012 | .0043 .002 | .053 | .002 | .003 | .046 | .36 .1
7723899 PROD .10} .2911.55 .015| .001 | .017 .000 .017 .056 0003| .011 | .0049| .002 | .047 | .002 003 | .046 | .37 .20
7T23899 PROD .10] .289%1.53 .014 .001 | .017 .000 .017 .057 | .0002| .011 | .0040 .002 | .044 | .002 003 | .046 | .37 .18
7T23900 LADLE; .11} .3041.47 .017} .002 | .017 .001] .016| .045 0004 .012 | .0044] .002 | .051 | .003 004 | .047 | .37 .20
7T23300 PROD .11 .2981.53 .015; .001 | .01% .000| .017 .050 0004} .011 @ .0050 .002 | .044 | .002 004 | .047 | .38 .20
7T23900 PROD .11 .2971.54 .015; .001 | .019 .000 .017 .050 0004 .011  .0044 .002  .045 | .002 004 | .047 | .38 20
Code Numbers in accordance with EN 10165 {sse overieal). CE& UKCArmﬂmgnndur!heCPR:M!ZM‘l}EUandS(2019?60. respectively shown on Hartlepoc! 20° DAV!DE ANS 202
Aherations o this document or Hs use for other ‘shall be reg mil am.amm $o harmonized standards EN 10210-1 & EN 10219-1 only. Manager Technical Ags
as falsification of documents and ba subject to criminal jurisdiction. Hartispool 20™ mill Quﬂhy!yxh-m lios with Annex 1 para 4.3 of 2014/88/EU ¢ PED)MSL:!MBNO 1108. T?l:sdocumontnmbm prepared by 3
Nota - only tubes inleoordmwvthN 10217 (TR1 grades have » y with the PED. compster system and is vakd without signature.

201 The products covered by this inspoction document are cartifiod by Tata Steal UK Limited and comply with the requirements of the Order Acknowledgament.

18 Grosvenor Place London SW1X 7HS Company Reg.¥0.02280000.



Aot T E ] Date / 52
T Tota Stool UK LM 1pppone s usmassss  INSPECTION CERTIFICATE ~ * [ /% =
TATR 20" H.F.1 Mill Email: tubesalesUK@tatasteslourope.com EN10204 Type 3.1 280/2330/0427

Brenda Road
Hartlepool Cleveland UK TS25 2EG Pagelo. 04 o104]7e-Pee
Customer A08 Tmswe!Ref.No.sam Gm433545 wore 9934 ADS
TATA INTERNATIONAL METALS
(AMERICAS) LIMITED vosiomer Order No. P/0: PUR3002130. OF 30/MAR/23 A07)
475 NORTH MARTINGALE ROAD (L o —
SUITE 400 HTCR PRBGUENCY INDUCTION WELDED STEEL TUBES TO API 5L PSL2 46TE eSS
SCHAUMBURG EDITION GRADE X65M. MEETS THE REQUIREMENTS OF EN ISO 15156-2 / NACE
ILLINOIS 60173, USA MRO175 BANNEX A.2 AND EN ISO 17845 / NACE MR0103 13.1.1.
Quality Management Systam
Approved to 130 5061
MADE IN UK
L=longitudinal TeTransverse B=Body WalWeld KV=Charpy V-Notch  HV=Handness Vickers{10Kg Load) DT=Drop Waight Taar Test
™ B o =] L33 mﬁ%’f [S1] B e a%wﬂfff%‘w et -
tem | Number Piotict Dienisions CastHeat 3 Coz | Yiekd Temalle L, o1 Hndro co2} €30 c3t} €3z BASIC OXYGEN STEEL
No. of No. Pipe No. C10 {Strezs. Strength res Pressure Taest ; Width ; Temp (Values| Ava EEEES
) o o oN | (eh TP o | @ | Fris | Feis L
Other Tests
14 23 RO.000IN OD X ©0.500INW TT23900 | 2915705 |W 102252 2840 T Xvi 10 00196 {141]| % SHEAR = 100:100:100 = 100
42' O"-43* O" 888! On o 16.0 B 114
B | 73969 95000 32| SECS 113
T | RATIO .78 r KV 10 | -48 32| 36/ % SHEAR = 030:040:030 = 033
B 46
32

Fhxdrhkdhhkrkdbhbdd bk bk ddhk bk hdxrdrdt et eddddhtd OND OF TEST [ERUCIFICHATE *eddfdrkdiidridthddihphhbdddrddhrdrrdkdhdbdirrhrdrdtdd

€71-co8 Analysls % Cc ST | MN P s CR MO NI AL B cuU N Cca NB SN TI v CEV

st Ko,
Codo Numbers in accordance with EN 10163 {sae overiaaf). CE & UKCA marking under lbn cm 3052011/ -m! S.1. 2019 No. 456 respectively sh: n Hartlapool 20™ DAVID EVANS 292
s to this document or s uze for other products shall bo ngxded mill EN 10210-1 & EN 1021%-1 only. Saction Manager Tachnical AsB
as falmﬁca@on of documents and be subject to criminal jurisd I—hmml 20" mill Quality aymm mmplhl w&l Annex 1 para 4.3 of 2014/8%EU {PED) md SI 2016 No. 1106, This document has boen prepared by a
Note - only tubes in accordance with EN 10217 (TR1 grades fuded) have & ity with the PED. compreter systam and is valid without signature,

201 The products covered by thiz inspaction document are cartified by Tata Stest UK Limited and comply with the requirements of the Order Acknowledgement. 48 Grosvenor Place London SW1X 7HS Company Reg.No.02280000.
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38R
CERTIEICATE MO 1 PE202908-0035-000R7T{ 5022425}
A4 F 3
COMIORLTY SAW, STEFL PIPE
AEFA
PCIRICATID

AP S XBSN PU Zi48th)

MILL TEST &
INSPECTION CERTIFICATE

S&AH SeAH Steel Corp.
(F)Ml ot Ml T

HEAD OFFICE: SEAH TOWER, 45 VANGHFA-RO, MAPO-GU, SEOUL, KOREA

T eA

DATE OF ISSUE 2042.95.29
AEHE R
LJC Mo, (PO No.} @ 213-LSBST1IRSTS
& 8 %
-SUSTOHER PRENIIM PIPE
F & A :

SHIPPER . SEAR STEEL AMERICA, [NC

POHANG PLANT : 136, GOEDONG-RO, NAM-GU, POHANG, KOREA
z 2 £ B QUANTITY 8] 3 REMARK
HEAT NO TYPE 2 F A F a e
NG. | (BATCH RO.) ORDER SIZE ¥ F g o} Z3(rT/T) | » CONFIRM TO NACE MR 0175 & IR 0103
*1 PCS TOTAL LENGTH YEIGHT (CENICAL COMPOSITION AND HARDNESS VALUE ONLY)
USK74212 « N * HARDNESS TEST RESULT ; Max. Value
8 |(spH3042150), PEE A %0.7%0 X 38.700 FT 1 38.700 FT 3.272| « TENSILE SPECINEN : RECTANGULAR TYPE(ITIS0 & I¥-WIDTH 114")
USE74217 * UT CALTBRATION REFERENCE : N5 NOTCH
9 l(sP¥3042170)) BEE 4" 1070 " X 38.700 FT 1 3B8.708 FT 3.2721+ RT 101 ; 1SO WIRE-TYPE
” = INPACT TEST SPECIMEN(3TS0,3¥,3HAZ/ZV) @ Full Size
10 |(oamiouo) BBE 2" X0.750 * X 38.700 FT 1 38.700 FT 3.772| ¢ VACROGRAPHIC TEST : GOOD
Steel Naking : POSCO (INDONESIA)
Plate Rolling : DONGKUR STEEL{KOREA}
HYDRG C 8
STATIC g N i{Y¥YDI|F BiD CHERICAL COMPOSITION(S) TENSILE TEST TMPACT TEST(-46" C)
TEST L - iTTILL R JEIR lirop Weighti HARD|HEAT
£ DISNiAL - INII Tear T ol
HEAT X0 i o JUEIT| % |DIF . ear Test | NESSITREAD
ks IR EBAMIIHE 11 T|2lcisi|un [P |S |CafNijCribo} V |M0|Ti ch?msu‘ YIE{E%HY.RE-L & ,%“gg’) SEAR AREA(S) TEST | MENT
NO. | (BATCH %D.) Bl § Lsfel T IEI|S g R RE 2 O
i (U] B JuRigo); ol 14l 2 3 j2]z2j2]2i3|3|3]4]a osi | psi | ¥ % W
3 1 NN
2 G w3 agl a5 o6 27 o8 @ leo| 112|300 123 e 1]2 A it
& 30 x| 12145] 180 125/ 15i50{50{50|50 1625 110200 | 87000 | 83 250
SPEC BN 77600 65300 24 21 27
3 USK74212 2970 i G G G G i6G Hi7i25{148{11:3i1j1121{¢0 2116
(SP¥3042160) PI6i25 14511113/ 1]1:2§0i56/33:9 215 T 8120 69760 | 83 | 43 | B {229)441| 80 1250{100|100] 100{100 201
plei2sl1a5l10/2111112{0{56{33]9 2 15;¥] 84700 ¥ 1106169 (106 94 7
P H {122:158(147{156 195
Q LSK74217 2870 1 G G G G G H{ 7124} 148i11{3{1j132{¢C 2116
{SP¥3042170) Pleiosi1e8i11i 23 1{171]0{55{34{11{2{15:T| 85860 70820 | 83| 44 | B [405/484{3641411(100/100 100{100 207
Pi7issiwugi1nj2i{t|1{1{0|55{34j11|{2{18{W| 87160 ¥ 1180i173{186/183 224
P H | 703207/285/187 1895
10 USK74214 2870 1G G G G iG Hi7i25 4810|121 (1{2]°0 2116
(SP¥3042200) Pleios| 48 31] 2111111015133/ 5 {215 T| 8330 68020 | B2 | 41 | B [207(462483{377|100 100{100{ 100 200
plej26)149:101 23 v 13§110(52{33{10} 2|15 ¥ 87180 ¥ 200{179219{199 217
P H [3441167/18D{230 197
N . . % »1-RAEIRIACY SEVFRIED FMD(30 - 357 ) o5:GOND R.K:Residuzl Mammelirs{Gauss) »DIR:Nirection =10C:Location * THIS CERTIFICATE IS ISSUED
- ~ % = - . . ' - .
- H «2-U4R %14 Seam Wiirasonic Test + Rediographic Test of Fach Pipe Spd «3-(iluided Rend Test s5-{Analysis)-HHext . PiProduct .
g gﬁi“ To | B | «5-0(78%0):Values belor Significant Figure. 2:X100, 3:X1000. 4:X30000 +7-C1{X100) :C+ST/30Hin/205Ca/ Z0RNT/ROHCr 20/ 54/ 108 «0-E.1. Flomgat ionlG-27) ACCORDING TO EN 10204 3.1 2004
£ oES § aB~T:Base Teansverse, ¥:¥eid Transverse »10-BiBase HiH.A.Z,M:¥eid IS0 10474 3.1 1 2013(3.1.B;198L)

- ¥E HERSRY CFRTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE ¥1TH
- THE USE OF THE MATER[AL OUTSINE THE SPECIFICATIONS [NDICATED N THIS CI-‘,EIT?FICATF ¥AY CAUSE SAFETY AND/OR MONETARY
FOR FORGING AN OFFICIAL DOCUMENT (ACCORDING TO THE PROVISIORS 0F THE CRIHH!M

W) DELIBRRATELY iﬂ)lFiF\ THF, CERTIFICATE ¥li1, BE

PROSECUTED
< TRIS RILL TEST REVORT 1S NOT RELATED THE ACUREDITIAION mmm {KS Q ISO/IEC 17025, CPERATION INSTRUCTIONS AND FTC.)AND KOLAS ACCREDIATION

ABOVE SPECIFICATION AND THE RESILTS OF ALl TEST ARE A
PROPLENS. FURTHERMORE, ANY ORE‘ANIZATEN OR PERSON(S)

C{I)F 31

LR, Ahn

Manager of Q.M Dept.




MILL TEST &

INSPECTION CERTIFICATE

SeAH SeAH Steel Corp.

SPECIFICATION

APl R

X654 PRLE(4Ath)

PAGE 8

FEANUE

CERTIFICATE MO PE202206-0038~000877{ 8022325
A F o4

SCAmGOTTY 2ANL. STERL PIPR

AE T3

(F)AMl ot W T

HEAD OFFICE: SEAH TOWER, 45 YANGHWA-RO, MAPC-GU, SECUL, KOREA

POHANG PLANT © 136, GOEDONG-RD, NAM-GU, PCHANG, XKOREA

TFEA

DATE OF 15518 2072 05.29
AFAEE
17C No, iP/0 No.) @ 213-1585{ 11857}
4 & 7
CUSTOMER PRENTUN PIPE
F & A
. SHIPPER SEAH STEEL ANERICA.INC.

AT N0, | Bpg £ % uaNTITY 8 3 REMARK
F ¥ A %
0. | (BATCH NO.) ORDER SIZE 2 £ 2 3 o Z2(FT/T) | * CONFIRM TO NACE MR 0175 & MR 0103
1 Cs TOTAL LENGTH ¥ IGHT (CHEMICAL COMPOSITION AND HARDNESS VALLE ONLY)
USK74212 R . + HARDNESS TEST RESILT : Nax. Value
i1 f(spWsp41g0)| BEE % X 0.730 X 40.000 FT 7 280.000 FT 23.674| . TENSILE SPECINEN : RECTANGULAR TYPE(1T18D & I¥-WIDTH 1%°)
—— s UT CALIBRATION REFERENCE : N5 NOTCH
12 |(sPR304a100) BBE 24 ° X 0.750 * X 40.000 FT 2 80.000 FT 5.764 | » RT 101 : ISO WIRE-TYPE
w = [WPACT TEST SPECIMEN(STS0,3W,3HAZ/2V) : Full Size
13 | mraidto) mE 24+ X075 * X 40.000 FT 3 120.000 FT 10,145 | * ACROGRAPHIC TEST : GOOD
US74213 . . Steel Making : POSCO (INDONESIA)
14 |(sPwioeoad) BEE % X 1.000 X 38.700 FT 1 38.700 FT 4.318 | Plate Rolling : DONGRUK STEEL(KGREA)
TYORO T ; .
smric | o | NYRIEL O [BID CHENTCAL COMPOSITION(%) TENSILE TEST IHPACT TEST(-46° C) ] )
TRST l!: o S!il TR 7.?::5 '%lgf:! w-y%:"l
TN | 10sciRl A | g 5" f{ggc Silsnlp s icelwiiceluol vinnlTil B icenl DI TENSILE! YIELD IYRIEL| L BERCL s oo R et
NO. (B:\TCH NO.) g s L ? ;; gs % g é STRENGTH; STRENGTH 8 UOU!C) O
sai (U] B loRlgoft el 16 2 3 jzl2]2|2|3/3[3 /4| psi | pei | P15 HY
T 22 G w2 2d] a5 & an »9 |10 1{2!3.&%1‘2;31\\’21 2 {AVE »11
S 30 wict 12145 160 125{15:50 1505050 10125 110200 | 87000 | 93 250
SPEC HIN 77600 | 65300 24 21 27
11| USK74212 | 2970 | G G| 6 G |G| [H|7 25|48 11|3i1]1i2{0] 216
(SPY3042180)
12| USK74217 | 2970 G G| s G (G| {H|7l2¢j1es nni3i1l1i2}0 2186
(SPH3042190)
13 USK74214 | 2970 G 6l ¢ 616l {ui7|ssluwsiwizit|ifz]o 216
(SPY3042210)
14 | USK74213 | 2070 |G| 6| ¢ G iG| la|7lzejuviofaf{rjrjrio 3116 _
(SP¥3042220) pl7ieslasiol2i1i1i1i0(56i33/11)2[16/T| 87020 | 73670 |85 | 43 | B (275/287{286|283|100|100;100|100 195
pisies|usliofein 110/s6i32i11]2 /15 %] 86730 ¥ |164/152/165/150 214
P H |270]276/200/249 199
N " 13 glé «1-BRE:MLACK BRVRIFD FMH(3C ™~ 35 7 ) +G:B00 «R.M:Rasiduat Magnetiss{Gauss} o}IR:BDirecting +10C:.ocation « THIS CERTIFICATE IS ISSUED
*2] ~ . - = . - . N
) H 2R 1¥old Semm Ulirasonic Test + Kadiographic Test of Fach Pipe End #3-G:Guided Bend Test oS-{Analyxis)-HiHemt. P:Product z
9[ g:éer To | E | .5-007ER0) :Yotues belox Significant Figure, 2:X100, 3:X1000, 4:X10000 s7-CHX100) :CHSi/308in/ 204 0/ 204 /604Cr 2040/ 15+¥/ 10458 $9-E.L:Elongat ion(@~2") ACCORDING TO F'N 16204 3.1 2004
B ers g *8-T:Base: Transverse Wi¥eld Trassverse «10-BiBase HIH.AZ. K ¥eld IS0 10474 3.1 ¢ 2013(3.1.B;1981)

« WE HERERY CERTIFY THAT TIE MATERIAL HFREIN 1IAS REER NADE

- THE USE OF THE MATERIAL OUTSINE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY AND/OR MONETARY PROBLENS.
YIO DFLIBERATELY MOBIFIES THE CERTIFICATE %{L1 BE PROSECUTED
- THIS MILL TEST REPORT IS NOT RRLATED THE ACCREDITIAICN STANDARD (KS Q ISQ/IEC 17025, OPFRATION INSTRUCTIONS AND ETC.)AND XOLAS ACCREDIATION.

AND TESTED IN ACCORDANCE ¥ITH ABOVE SPECIFICATION AND THE RESULTS OF ALl TEST ARE

FURTY
SCUTED FOR FORGING AN OFFICIAL DOCIMENT (ACCORDING TO THE PROVISIORS OF Tif CRININAL

CODE 23

ACCFPYASI
ERNCRE., ANY (HGANIZAT[H‘ OR PERSON(S) \S\
2231 ° b n

Manager of Q.M Dept




MILL TEST &

INSPECTION CERTIFICATE
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SeAH steel

MAPG-GU, SEQUL, KOREA
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N ORDER SIZE 2% & Lo * C:NF!%‘ T3 NACE MR 0175 & MR 0103
Fes TOTAL LENGTH {CHEMICAL COMPOSITION AND HSRDNESS VALLE oMLY}
*~ HARDNESS TEST RESULT  Max. Value
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MANNESMANN
LINE PIPE

Eln Unternshmen der Salzgitter Gruppe

Inspaction certificate 3.1 féo. (A 202099

BN 10204:2004 Paga 1/6

A1) Date 15.11.2022
to.fAn 58910 13.06.2022 No. (AM}

puchesr Salzgitter Mannesmann Customer

1AD6) International (USA) Inc. {ADS}

1770 St. James Place, Suite 600
710563499 HOUSTON

USA
odut steel line pipe, HFW-HFI-longitudinally welded ViorksorderNo. 0603004362
1801} (A8
Disprtchnota No. 0080005873
Swelgrads s teems of debvery AP T SPEC 5L 487TH PSL 2 X65M 13.11.2022
{Ba2-B03) Impact Requirenents according to API 5L tnspection
46th: Base material at 0°C {32°F), a0

~29°C (M20°F) and at -46°C (M50°F) / shear Manufacturer acc.
area deternnination for information

only. Hardness acc. to NACE MROL175 / IS0

15156 / NACE MR0103, tested 100% SMYS

Heat treatment: Weld zone inductive annealed
(Temperature minimwn 1600°F / 871°C)

Material data wo-s

ftem | HestNo. Ounatity | Cond. of defivery | DxTxlength in % in x ft Langth £t Waight 1bs
{Ban {Bogy (B0} {B03-814} {803-818 [{30)]
03010202286 7 24,000 x 0,750 = 44,984 308,399 7.486
0301045451 2310 24,000 x 0,750 = 44,984 1.028,744 191.754
0301045827 12U 24,000 x 0,750 x 44,984 - 500,983 93,385
by 42 1U: asroled 1.838,126 342.625

The mentiocned length and weight refers to the product in delivery condition

Product description sx

Inside conditions {B05)
surface: black

Butside conditions (B0S)

Surface: black temporary anti-corrosive protection laguer approx. 35 my
thickness

ends {BOS)

End 1: bevelled 30 +5/-0°, root face 1,6 +/-~0,8 mm

Bnd 2: bevelled 30 +5/-0°, root face 1,6 +/-0,8 mn

End protection: with hook-hold caps

Mennesmann Line Pipe GmbH . In dor Steinwlese 31, 57074 Siegen, Gernmany - Briefanschrifi: Postfach 12 01 52, 57022 Siegen, Germany -
Telefore 0271 691~0 - Telefax: 0271 691299 - E-Mail info.rnlp@mennesmann.com « Internet www.mannesmann-linepipe.com -
Geschifisfohrung: Andreas Betzler - Dr. Carston Holste « Sitz der Gasellschaft: Siegen - Registergericht: Amtsgericht Sisgen -
Registernummer: HRB 1435 Bankverbindung: Commerzbank AG Singen, BLZ46040033, Konto 836084400, IBANDE 684804 003308360844 00,
SWLET. COBA DE FF 460 - Ust-IdNv.: DE 811 151 335 > Stauar-Nr.: 51200000033 « EORI-Nr.: DEB411185



MANNESMANN
LINE PIPE

£in Unternohmen dee Salzgitter Grupps

Inspection certificate 3.1 #o. fA} 202099
EN 10204:2004 Paga 2/6
[A2) Bate 15.11.2022

Product description se

Marking of the pruduct {805

Internal marking at both ends:

Barcode Pipe-no.

Manufactures sign HAMM API SPEC 5L 0256 API monogram MM-YY 24,000 0,750
¥65M PSL 2 HFW Sign of works inspector HEAT NO. BHeat-no. Single pipe length
{Et) Pipe-no.

TESTED 3.840 PSI  MADE IN GERMANY Mammoth

P.0O. No. 58910 mill order no. Product No.

Label on both sides of the plastic cap:
Dimension: 24,000 x 0,750

Mill order no.: Mill order no.

Works order no./Ttem: 0603004362 / 30
Specification: API SPEC 5L

Length: Single pige length ({(ft)
Weight: Rohreinzelgewicht in Pfund
Grade: X65M

Ingpection: Sign of works inspesctor
Heat no.: Heat-no.

Purchase order no,: Mammoth P.C., 58910

MW Mannesmann Line Pipe - A Member of the Salzgitter Group

Laddle analysis n.ow

Maensfacturar standard

Heat No. C Si Mn P bS] Cu Cr Ni Mo v
{80%) % % % % % % % % % %

50,10 X046 <118 S0 <HO0 050 050 <050 <050
020226 0,06 0,18 1,15 0,014 10,003 (0,03 0,08 0,03 0,17 0,003
045451 0,06 Q0,17 .35 Q,012 10,001 10,02 0,03 (0,03 0,16 g, 002
045827 0,06 0,17 1:13 0,013 10,002 0,01 0,03 0,03 0,17 0,002
Hoat No. Ti Ny B VL 1)
il % % % %

<000 <15

020226 0,03 0,06 0,000410,09
045451 0,02 0,05 0,000110,07
045827 0,02 0,06 0,000 (0,08

1) BV BT

Steelmaking process: Basic oxygen process
{C70}

Coil Manufacturer {a:
Salzgitter Flachstahl GmbH, Postfach 10 03 50, 38223 SALZGITTER, GERMANY

Steel Manufacturer incl. country of melt and pour (aon:
Salzgitter Flachstahl GmbH, Postfach 10 03 50, 38223 SALZGITTER, GERMANY

tiannesmann Line Pipe GrbH - In dor Steinwiese 31, 57074 Siegen, Germany - Briefanschrift: Postfach 12 01 52, 57022 Stegen, Germany -
Teleforn: 0271 6910 - Telefax: 0271 691-299 - E~-Mail info.mip@mannesmann.com - Intermet www.mannesmann-linepipe.com »
Geschafisfibrung: Andreas Betzler - Dr. Carsten Holste - Sitz der Gesellschaft: SBlegen - Registergericht: Amtsgericht Siegen -
Ragisternummer: HRB1435. Bankverbindung: CommerzbankAG, Siegen, BLZ46040033, Konto 835084400, IBANDE 684604 003308360844 00,
SW.LET.: COBA DE FF 480 - Ust-1dNe: DE 811 151 335 - Stouer-Nr.: 51/200/00033 - EORI-Ny.: DE€411185



MANNESMANN
LINE PIPE

Eln Unternehimen der Balzgitter Gruppe

Inspection certificate 3.1 Ha (A3} 202099
BN 10204:2004 Pege 3/6
1402 Date 15.11.2022
Product analysis .o
(SO/TR 9763
Tosttype: Lot testing
Spacimen No. Haat No. ¢ 51 Mn o4 g Cu Cr Wi
{600} BN % % % % % % %
<010 <045 <11 5 0,07 4018 <050 050 A5
2001416548 Q20226 4,06 0,18 1,12 0,010 {0,003 10,02 0,03 0,03
2001416550 Q20226 0,06 0,18 1,12 0,010 {0,002 10,02 0,03 0,03
2001416531 045451 0,05 0; 17 1,14 0,01 3,002 (0,02 0,04 0,03
2001418532 045451 0,05 0,17 1,13 9,01 0,002 10,02 0,04 0,03
2001416567 045827 0,05 4,17 1,13 0,011 {0,003 10,02 0,03 0,03
2001416568 *) 1045827 8,05 017 1,13 g,011 {6,003 10,02 0,03 0,03
Speriman No, Hont No, Mo v Ti Hh B TIW EVL 1)
icog {8on} & % % % % % %
<05 <0001 <043 p4iRE
2001416549 020226 0,186 0,003 10,03 0,08 0,000410,29 0,08
2001416550 020226 0,186 0,003 (0,02 0,05 0,0004:0,28 0,08
2001416531 045451 0,15 0,003 10,03 0,05 0,0001:0,28 0,07
2001416532 045451 0,15 06,003 (0,03 0,05 0,0002:0,28 0,07
2001418567 045827 0,16 0,003 (0,02 0,05 0,0001:0,28 0,07
2001416568 *) 1045827 0,16 0,003 (0,02 0,05 4,0001i0,28 0,07
1 EVI: HbVsTi
*} The smapla pipa is not part of the delivery
Tensile test oo
180 6892
Gondiion spatimen: Spacimen as dalivary condition/Pigs as roflad
Tost type: Lot tasting
Spacimen shape: Flat tansila test
Spaciman No. Hest No. Location Qrient, | Height of specimen | Width of specimen | Yiehd strangth Tensile strangth Tansia sirangth
[iid)} et {€on {Coz) ey {tiz) €1
Rt0, 5 Rm Rro
1 2 in in pei pai pai
655087000 2750 71600110208
2001416531 045451 ’BM T80 0,75 1,58 76580 90794
2001416531 045451 WL TO0O:! 0,78 1,59 84847
2001416549 020226 BM T80 0,75 1,598 78175 93839
2001416549 020226 WL TO0O! 0,78 1,58 90649
2001416567 045827 BM T80 0,75 1,58 15855 92824
2001416567 045827 WL 000! 0,78 1058 88183
Spaciman No. Hoat Ho, Lncation HICIA i A/ Fionpatin
(€00} 1808 {con) (C02) {L13)
2in
1 | %
<083 2%
2001416531 345451 B TL8010, 84 40
2001416531 G45451 WL T00O
2001416549 020226 BM T18010, 83 39
2001416549 (20226 WL T000
2001416567 45827 BM T18010,82 42
2001416567 045827 WL TOOO
1 BM: Basemsterial 2 T Transversul0®
WL Weld seam TI80:  Transversal 180

Mannesraann Line Pipe GrabH - In der Steinwiese 31, 57074 Siegen, Germany - Briefanschrift: Postfach 12 01 52, 52022 Siagen, Germany «
Telefore 0271 631-0 - Telefax: 0271 691-298 - E~-Mail info.mip@mannesmanncom - Internet: www.mannesgmann-linapips.com -
GeschéfisfiGbrung: Andreas Betzler - Dr, Carsten Holste - Sitz der Gesellschaft: Siegen - Registergericht: Amtagaricht Siegen -
Ragisternummaen HRB1435 - Bankverbindung: Commernbank AG, Siegen, BLZ46040033, Konto 835084400, IBAN DES84604 00330836 084400,
SW.LET.: COBA DE FF 480 « Ust-IdNr.: DE 811 151 335 « Steuer-Nr.: B1/200/00033 « EORE-Nr.: DE6411185



MANNESMANN

LINE PIPE
Ein Untemehmen der Salzgitter Gruppe
Inspaction certificate 3.1 Ho. (AR) 202088
EN 10204:2004 Page 4/6
] ot 15.11.,2022
Charpy impact test wo.om
ASTMAmpy P
Condition specimen: Specimen as dofivery condition/Pipa as collad
Tost typa: Lot testing
Typs of roteh; V-noteh
Spacimen size: 11 specimen
Speciman d Hegt No. Location Orisnt. | Temp. Impact anargy
{00 {807} {eon o] {eoa {G42-L43
1 2 3 MW 3}
i # o fL1bf fribf
218 2%
2001416531 045451 BM TOB0 1 +032 210 213 199 207
2001416531 045451 BM T090{~020
2001416531 045451 BM T80 -051
2001416549 020226 BM TO90 | +032 194 172 184 183
2001416549 020226 BM TO90{~020
2001416549 020226 BM TO90 | ~051
20014186567 045827 BM TS0 +032 181 182 1789 179
2001416567 045827 BM TOS0 | ~020
2001416567 045827 BM TOOO | ~051
Specimen No. Heat Mo, tngation Orient. | Tonmp. Impast enargy
{Cog) {807} fteuh) (o021 {6 {C42-£43}
1 2 3 MW 3}
i % o ftibf fribf
2001416531 045451 BI TOO0 | +032
2001416531 045451 BM TO90 | -020 156 165 168 163
2061416531 045451 BM TG0 | ~051 164 134 156 151
2001416549 (20226 BM TO90 | +032
2001416549 020226 BM TO9G [ ~020 24 25 125 58
2001416549 020226 BM TO90 | ~051 17 2% 24 21
2001416567 045827 BM TOSO | +032
2001416567 045827 BM TO90 | ~020 134 170 180 161
2001416567 045827 BM TO9O | ~051 25 21 16 21
Specimen No. Haat No. {Looation Orient. | Tamp. Sthoar racturn
{60%) {Bun ettt ooz {C03) {C42-043)
i ¥ 2 3 MW )
i 2 °F % %
2001416531 045451 BM TOB0 | +032 100 100 100 100
2001416531 045451 BM TO90 | -020 100 100 100 100
2001416531 045451 BM TSN | ~051 100 95 100 98
2001416549 020226 BM TOYY | +032 100 100 100 100
2001418549 020226 BM TO90 | ~020 15 15 90 40
2001416549 020226 BM TO90 | ~-051 15 15 20 17
2001416567 045827 BM TG90 | 4+032 100 100 100 100
2001416567 045827 BM TA80 | ~020 100 100 100 100
2001416567 045827 BM TGOS0 | -051 20 15 10 15
1 BM: Base materis 3 MW Average
# T0%0:  Transverssl 80°
Destructive tests wps.om
Flattening test according to IS0 8492: Satisfactory
Metallographic determination of micro and macro structure: Satisfactory

Manngsmann Line Pipe GmbH « In der Steinwiess 31, 57074 Siegen, Germany - Briefanschrift: Postfach 12 01 52, 57022 Siegen, Germany -
Telefor: 0271 6210 - Telefax: 0271 691-299 - E-Mail: info.elp@mannesmann.corn - Intsrmel www.mannasmann-linepipe.com -
Gaschiftsfiihrung: Andreas Betzler - Dr. Carstan Holste - Sz der Geselischaft: Biegen - Registergericht: Amtsgericht Siegen -
Registernummer: HRB143%5 Bankverbindung: CommerzbankAG, Sisgen, BLZ46040033, Konto 836084400, IBANDE 884604 003308360844 00,
S.WLF.T.. COBA DE FF 460 « Ust-kdNr.: DE 811 151 335 - Steuer-Ne.: 51/200/00033 « EORE-Nr.: DEG411185




MANNESMANN
LINE PIPE

Ein Unternshmen der Salzpftter Gruppe

(AR2)

: 2004

Inspection certificate 3.1
EN 10204

o, (A3}

Paga
fiata

202088
576
15.11.2022

Destructive tests psmg

250 HV1Q according to IS0 6507-1:

Determination of indentation hardness by Vickers
max .

Satisfactory

Non~destructive tests ouns

Visual and dimensional

Hydrostatic test 3.626 PSI,

inspection:

holding time 10 s:

Ultrasonic testing of weld seam for the detection of longitudinal
imperfections according to 180 10883-11, classification U3:

Satisfactory

Satisfactory

Satisfactory

Check for residual magnetism at the pipe ends max. 30 Gauss: Satisfactory
Pipe list jpo.sm
ftem | Pipa-no. Product No. Heat Mo, Inspestivn no. Cond. of defivary | Langth 3 Wright ks
{507 {87t {867} {807} {E04} {B09-911) {112}
03012002416520 AVIE257002(045451 0 3] 44,980 8,384
0302001416521 1AVT957003 045451 0 U 44, 948 8.378
03012001416522 |AVTI5T004 1045451 0 18] 44,948 8.378
03012001416523 AVT957008 1045451 0 U 14, 948 8.378
03012001416524 | ARVTY57006 045451 [ U 44,948 8,378
03012001416525 1 AVE957007 045451 0 U 44,980 8.384
03012001416526 AVTE57008 04545 0 U 44, 980 8.384
03012001416528 AVTI5B001L 045451 0 19} 44,948 8,378
030]2001416529 {AVT958002|045451 0 U 44,948 8.378
03012001416530AVT958003]045451 0 19} 44, 948 8.378
03012001416531 |AVTI58004 045451 0 U 44,849 8.360
03012001416532 | AVTI58005]045451 0 U 44, 948 8.378
030]2001416533 AVII58006|045451 0 U 44,948 8.378
0302001416534 |AVT258007 | 045451 0 U 44, 280 8.384
03012001416535 |AVTI58008 (045451 0 U 44, 980 8.384
03012001416537 |AVTI59001 1045451 0 U 44,948 8,378
0302002416538 AVTI59002 (045451 0 U 44, 980 8,384
0302001416539 AVT959003 (045451 0 U 44, 980 8.384
0302001416540 AVTIS9004104545] 0 u 44,783 8,349
0302001416541 |AVTO59005 1045451 0 U 44,948 8.378
0302001416542 |AVT959006 045451 0 U 44,948 8.378
0302001416543 |{AVT959008 045451 0 U 39,928 7.443
03012001416546|AVI959007 1045451 0 U 44, 948 8.378
0302001416547 |AVTS60002 020226 0 U 44,948 8.378
03012001416548 AVI260003|020226 0 U 44,980 8.384
03012001416549  AVTI600041020226 0 U 44,882 8.367
03012001416550 |AVTI60005(020226 0 U 44, 280 8.384
03012001416551 {AVT9600061020226 0 U 44, 948 8,378
03012001416552 |AVT2600071020226 0 U 44,380 8.384
03012001416553 1 AVTY600081020226 0 u 38,681 T.211
030120024165851AVT961002(045827 0 u 44, 580 8.384
03012001416556 |AVTY61003 1045827 0 u 44,980 8.384
03012001416557 | AVT9610041045827 0 18] 44,948 8.378
03012001416558 AVTO61005{045827 0 5] 44,948 8.378
030120014165591AVT961006[045827 0 u 36,479 5.681
03012001416562 1AVT9610091045827 0 4] 35,039 6,532
030(2001416565AVT962002[045827 0 U 44,783 8.349
0302001416566  AVTS62003{045827 0 U 44,915 8.373
0302001416567 [AVI9620041045827 0 U 44,849 8,360
U asrofled

fMannesmann Line Pipe GmbH - In der Steinwiese 31, 57074 Siegen, Garmany - Brisfanschrift: Postfach 12 01 52, 57022 Siegen, Germany

Telofore 0271 6910 -
Geschéfisfihrung: Andreas Betzler -
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Sitz der Gosellschalt: Siegen -

Internet www.mannasmann-linepipe.com -
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LINE PIPE

En Unternehmon dor Salzgitter Gruppe

Inspection cextificate 3.1 fo. (AR} 202089

EN 10204:2004 Paga 6/6

{Am) Dste 15.11.2022

Pipe list mo-ss

ftem | Pipa-ne, Praduct No. HeatNe. Inspaction no. Lond. of dofivery | Length £ Weight lbs
(BT (B [t {8071 {854} (B08-811) 812

0302001416569 |AVT962006045827 G U 44, 980 8.384

030(2001416570]AVT962007 1045827 0 iy} 44,980 8.384

0302001416571 1AVT962008|045827 0 U 31,102 5.798

Sasatity 42 U a3 raffod 1.838,126 342.625

(808}

Statement of compliance:

The products have been tested in accordance with the purchase specification

and are found to be satisfactory. Alteration of this testimenial and

coytification or use for other products is not allowed and are regarded as

falsification of documents and will be subtjected to criminal Jurisdiction.

Wa Borely conly that the detivarsd matedat complios with the tarms of the order.

7 #
Trademark Manassusan Line Pips GmbH Inspestion St Insportion Reprusantative
(A} Kissingar Wag raisi {20

$5067 BAMM
GERMANY
(A0}

Pinto

Marnesrans Line Pipe GmbH - In der Steinwiese 31, §7074 Siegen, Germany - Briefanschrift: Postfach 12 01 62, 57022 Siegen, Germany
Tolefor: 0271 631-0 - Telsfmo 0271 691-208 - E-Mail: info.mip@mannesmann.com - Internet: www.mannesmann~lingpips.com -
Geschaftsfiihrung: Andraas Betzler - Dr. Carsten Holste « Sitz der Gesellschaft: Siegen - Registergericht Amtsgerichit Siegen -
Registernummer: HRE1435- Bankverbindung: CommerzbankAG,Siegen, BLZ 48040033, Konto 835084400, IBANDES8460400330836084400,
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%Y A
PAGE = 3 ) N
/s MILL TEST & DATE OF ISSUE & 2092.12.31
FHEANE AGAEE
o —— INSPECTION CERTIFICATE 70" 00%. . s
e
“ £ 2 7 s
COMODITY, : SAWL STEE!, PIPE se H SgceAH Steel E?rp' CUSTONER :  PREMILM PIPE
A EF A (Z=)M] oF M & 2 3 :
SPECIFICATION : AP 51 X65M PSL2(48th) HEAD OFFICE; SEAH TOWER, 45 VYANGHWA-RO. NAPO-GU. SEOUL, XOREA _SHIPPER - SEAH STEEI, AMERICA INC
POHANG PLANT © 136, GOEDONG-RO, NAM-GU, POHANG, KOREA
HEAT NO. J‘?YP? =z 2 x4 = F F QUANTITY H] 3 REMARK
NG.| (BATCH NG.) ORDER SI7Z8 B £ 3 % o Zee(FT/T) | » CONFIRM TO NACE iR 0175 & IR 0103
*1 CS TOTAL LENGTH FEIGHT (CHEMICAL COMPOSITION AND HARDRESS VALUE ONLY)
VK446619 - N ~ HARDRRSS TRST RESILT : Max. Value
8 {(sraxz51000) BRE 48 X 0.825 X 40.000 FT 1 40.000 FT 5.743 | « TENSILE SPECINEN : RECTANGULAR TYPR(ITISQ Z 10-WIDTH 147
VK446519 * UT CALIBRATION REFERENCE : N5 NOTCH
9 l(sPEx2s1100) BRE 48 " ¥ 1.250 ° X 38.500 FT 1 38.500 FT 10.909 * RT 1Q1 3 TSO WIRE-TYPE
= IMPACT TEST SPECIMEN(3TS0,3¥,3HAZ/2V) @ Full Size
10 |(oues®l9,) Bee e £1.25° X 40.000 FT 4 160.000 FT 45.333 | * WACROGRAPHTC TEST : 600D
VK550551 " w Steel Making : IFE (JAPAN)
11 L(spaxa71000) BRE 28 X 0.750 X 38.500 FT 1 38.800 FT 3.815] Plate Roiling @ DONGKUK STREL(KOREA)
&”ADT“PC g N iVDBIF BiD CHRNICAL COUPOSITION(SS TEXSILE TEST TNPACT TEST(-46* C)
TEST L S DIILE R JEIR Drop Welight HARDIHEAT
HEAT KO % D ﬁ g % ;! g f{‘ Tear Test ! NESSITREAT]
EAT N : Y ; T ; N (ES .
) : 10 See ? 5 ANfT] - 130T % CiSi| Mn [P IS {CuiRNiiCrido| VINo|Ti B |CEQ ? g;gﬁ:& S‘[X;QEF%(?TH Y.RIEL [6 F?;F?e\’) SHRAR ARFA(%) TEST | MFRT
NG. | (BATCH NO.) sl s L? E (g} re g g o e 0
< 3 E £3 1 S
psi U GR e9lt ¢l 16 2 3 izlzizj2i3(3|3l4/|C pai psi | %] % v
7 .2 G oal =] =5 6 7 1ag s o) t]2]alavel t]z]slave1]2]am W11
nNE 30 wAx| 12145 160 125{15{50|50150|50 18125 110200 | B7000 | 93 250
SPRC %1y 77600 | 65300 24 30 40
8 | VK446619 | 1540 | G ¢l G G 16 (Hl7i2a{mri12{2i2{1i1l0 116
(SPRX251090)
9 | VK446619 | 32970 I G 66 G G (Hi7iadimBrinzi2izliit]e 1118
{SPFX251100) P13123/152{15/3 {1 |1{1|0:82/33{10]2|12{T| 93080 | 77500 |83 | 53 | B 14721462 469/468!100{100!100/ 100 21
; Pl3igais3i14)3i1 1 1]0i6i32{100 1|12/¥, 92960 ¥ |106{85 61|84 225
P H [461120/92|88 21
10 | VK44B619 | 3060 | G 6i{ 61 16 ¢ Hi7lodalisriiz|oi2i1itio 1116 :
(SPHX251110)
11 | VES50851 | 2970 i G cic ¢ G |Hi7issiw8imizitititio 218
(SPEX271090) Pl 6124/ 149i15/3 11|11 1]0(58/33/11} 2|15/ T| 85730 . 69760 | B1 | 43 | B 1189|344 136(2231100(100,100,100 200
Pl6i24{ 149714/ 371 1|1 0i58/36{11}2!15{ %] %0930 ¥ (193188172178 227
P H 12100177 )1941194 201
. - ,? SIEIBLACK BEVELED ENUCE0 "~ 35 7 ) 016008 =R ¥Renidunl Motonet Tsatfzuss) <DIREDirest ion #LiCiocation « THIS CERTIFICATE IS ISSUER
N w] - x}3: N - " - - - - . " o .
¥ . H *2-UpRI%eld Seim Wirasenic Test * Rudiographic Test of Each Fipe End od-GiGuided Bond Test sS-(Anulysis)=Hiilest, PiPraduet 2 < 9
g g:;er To £ SH-0{ZEROI Values below Shmificant Figure, 20100, DX1000. XK oT-CH XM DS /208N A0 0 206N /Hr /204%/ 1534V TR »8-£ L Elongat ionfid-2" ) AACCORDING 0 FN 10204 3.1 2004
E e g «x~Tiase Transverse KKeld Trunsveese »10-Bse H10.A.2, 0% 14 IS0 10474 3.1 © 2013(3.1.B:1981}
m FEREBY CERTIFY THAT I8 NATERIAL HEREIN MAS BERN MATE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND TUE RESULTS OF ALL TEST ARE ACCEPTAHLE.
- THE USE OF THE MATFRIAL OUTSIIES THE SPECIFICATIONS IXDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY AND/OR SONETARY FPROBLENS. FURTHERMOKE. ANY ORGANIZATION OR MERSIRKS)
um DELTBERATELY SUIFIES THIE CRRTIFICATE WILL. B PROSECITED FOR FORGING AN OFFICIAL DOCIABNT CACCORDING TO THE PROVISIONS OF THE CRIMINAL COE 231) 7
<TUIS WL TEST REPORT 1S 80T RELATED THE ACCRFDITIATON STANDARD (KS § [SOZIEC 17025, OPERATION INSTRUCTIONS AND ETC.JAND KOLAS ACCREDIATION. . -
anager of Q.4 Dept.




=
PAGE 4/ 5 'l‘ES’l' = E
’ MILL & OATE. OF 1SSUE 20221231
FEAYE A FAH =2
CERTIFICATE XQ.: PE202301-0021-0000G21{ 5023087} INSPECIION CERTIFICATE L0 No. (P70 Ko,) ©  293-1.345(12544}
A E 9 > A B + 2 3
COMMODITY SAW. STEERL PIPE se SxeAH Stee! jc"orp' CUSTOMER PREMIUM PIPRE
AE 7 A (F)}A| of Mi B =2 4
SPECIFICATION AL Bl X6oR PHL2(46th} HEAD OFFICE: SEAH TOWER, 45 YANGHWA-RQ, MAPO-GU, SEOUL. KOREA __SHIPPER SEAH STEEL AMERICA INC.
POHANG PLANT © 136, GORDONG-RO, NAM-GU, PCHANG, KORFA
; # o %= 8 3
HEAT RO. | “Fypg F 2 8 £ £ B QUANTITY 1 3 REMARK
X0.| (BATCH NG.) ORDFR SIZE B % % 7 o ZZ(FT/T) | » CONFIRN TO NACE IR 0175 & iR 0103
#] PCS TOTAL LENGTH WEIGHT {CHENICAL COMPOSITION AKD HARDNESS VALUE ONLY)
5 VK446618 P - u « HARDKESS TEST RESULT : Max. Value
12 [(spwxz71110) BBE k2 X 0.750 X 38.500 FT 1 38.500 FT 3.815 ) » TENSILE SPECIMEN : RECTANGULAR TYPE(ITIB0 & I¥-WIDTH 114")
VK446519 = UT CALIBRATION REFEREKCE :© K5 NOTCH
13 {(sPw7052080)] BBE 26 " X0.750 " X 38.500 FT 1 38.500 FT 3.535  RT 1Qf ; IS0 WIRE-TYPE
e = DMPACT TREST SPECIMEN(3TO0,3W,3HAZ/2V) : Full Size
14 |(soda0s0) BRE 26 * X 0.750 X 38.500 FT 1 38.500 FT 3.535| * NACROGRAPHIC TEST : GOOD
Steel Making @ JFE (JAPAN)
Plate Rolling ¢ DONGKUK STERL(KOREA)
surie | 6 boaole o 102 CHEMFCAL CONPOSITION(%) TENSILE TEST [HPACT TEST(~48" 0 )
TEST L ; . . srop ¥eight HARD | HRAT
st o L b 3 ;! ,?, " g ‘E. : Tear Test |NESSITRRAT
v 10 5ci R A . ‘ s D : cx ) D TENSHLE! YIEID [Y.RIEL | L ENERGY o TESTIMEXRT
R, Fesmmiraiy ié: is, T ;\g 'g_: : )z' T g CiSi{ kn (P S CaiNiiCriMoi ¥V [Nb{Ti| B {CEQ ;: STRENGTH, STRENGTH g (Toule} SHEAR AREA(S) o
R : z ]
psi (U] B jus], A HEE 2 3 j2]z2iz|2(3{3[3 4} psi | psi | %1% Hv
o 1 NIiIN
T 2 s o3 44l »5) 6 7 beg 9 ol 23 12 alaw 1] 2]me .11
e 30 wie 12145 160 1251515050150 |50 10125 110200 ¢ 87000 | 93 250
SPEC NiX 77600 65300 24 30 40
12 VK446619 2970 |G G G G 1G Hi7i24]151112]/2:i21111{0Q 1i18
{SPwX271110) P17i23]15411513 111:0{61{33{10: 3 {16{T}| 86290 89030 {80 | 43 | B [209/220{237222:100/100:100/100 2111
P17 3124153 /1413 1111 0(R1{32/10; 2|15, 88320 ¥ [1731172011791174 pajs
P H [2061,185]188{191 204
13 VK446619 2970 | G G G G G Bi7i241151§1212§i2}{1:1i¢0 1118
(SPH7052060) PI6i23/150113{2{1]1}{110i60{3510; 2 15{T! 83680 67290 | 80 1 44 | B {211i284,252{249:1001100:100{100 211
P16i23/145{13}|2it{1i1]{0/60{34,10{2115/%| 90350 ¥ [188177{176{170. - 2
P H |164153|1B1i166 207
14 VKS50551 2970 iG G G G iG Hi7:25/148i{1312{1}1{11}0 2116
(SPEZ052090; Pi6 .23/ 1481312311111/ 01i59i37{11:1115:T| 86440 77300 { BS | 44 | B [222{184] 78 |165:100/100: 100/ 100 204
Pi6i23{ 1461131211111 /0|50i35{11; 1 |i5]%| 20790 ¥ 1101/116{1391119 2
i H {184} 38 1175]132 21:
. : 11 % *I-EEIEACK HEVELED ENIKE0D "= 35 7 3 o iIn 2R MiRexidual ¥ogmed ise{tinuss) sBIRIDirection »laCiincat ion = THIS CERTIFICATE IS ISSURD
» - s - .
: H 2Lk ¥e ] Sems Blicasonic Test + Kadiographiv Test of Fach Fipe Eod «3-Gilaided Seml Test #5-{Anulysis)-flloal . Pi¥roduct CCOR .
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- BE HEREIY CERTIFY TUAT THE MATERIAL IRREIN HAS BEFN MADE AND TESTED IN ACCORDANCE ¥ITH e
- THE USE OF TR MATERIAL GUTSIE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY AND/OR MONETARY PROBUIMS. FURTHERICRE, ANY DRGANIZATION OR MERSON(S)

B DELIRERATRLY AORIFIES THE CERTIFICATE XL BE PROSECUTED FOR FORGING AX ORFICIAL DOCUMENT (ACCURDING 10 THE PROVISIONS OF THE CRIMINAL CODI 241}
« THS WELL TEST REPORT IS ROT RELATED THE ACUREBITIAION STAKDARD (KS & ISO/IEC 17025, OPSERATION INSTRUCTIONS AND TTC. JAND KOLAS ACCREDIATION.

ABOVE SPRCIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTAIME
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Manager of Q.M Dept.




